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FCC Test Report

ANNEX 1 2.4G WIFI
FCC ID: 2ADGH-6310

Ralinwi Nanjing Electronic Technology Co., Ltd.

3rd Floor,Building B,R&D Block 3, Xuzhuang Software Park, Nanjing City, China.
Ralinwi Nanjing Electronic Technology Co., Ltd.

3rd Floor,Building B,R&D Block 3, Xuzhuang Software Park, Nanjing City, China.
M.2 WIFI Network Card

N/A

Hicon6310, Nic3552e, Nic3562e

May. 05, 2022

May. 05, 2022 — May. 29, 2022

May. 29, 2022

Shenzhen DL Testing Technology Co., Ltd.

101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
Street, Longgang District, Shenzhen, Guangdong, China

FCC PART 15 C 15.247
ANSI C63.10:2013

Pass



Duty Cycle

Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT ax20 2412 Antl 96.9 0.14
NVNT ax20 2437 Antl 96.94 0.13
NVNT ax20 2462 Antl 96.92 0.14
NVNT ax40 2422 Antl 94.06 0.27
NVNT ax40 2437 Antl 94.08 0.26
NVNT ax40 2452 Antl 94.06 0.27
NVNT b 2412 Antl 100 0
NVNT b 2437 Antl 100 0
NVNT b 2462 Antl 100 0
NVNT o] 2412 Antl 99.9 0
NVNT g 2437 Antl 99.92 0
NVNT o] 2462 Antl 99.9 0
NVNT n20 2412 Antl 99.9 0
NVNT n20 2437 Antl 99.91 0
NVNT n20 2462 Antl 99.91 0
NVNT n40 2422 Antl 99.91 0
NVNT n40 2437 Antl 99.91 0
NVNT n40 2452 Antl 99.9 0

Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT ax20 2412 Ant2 96.92 0.14
NVNT ax20 2437 Ant2 96.94 0.13
NVNT ax20 2462 Ant2 96.93 0.14
NVNT ax40 2422 Ant2 94.04 0.27
NVNT ax40 2437 Ant2 94.08 0.26
NVNT ax40 2452 Ant2 94.03 0.27
NVHT b 2412 Ant2 100 0
NVHT b 2437 Ant2 100 0
NVHT b 2462 Ant2 100 0
NVHT g 2412 Ant2 72.02 1.43
NVHT g 2437 Ant2 71.43 1.46
NVHT g 2462 Ant2 71.65 1.45
NVHT n20 2412 Ant2 99.92 0
NVHT n20 2437 Ant2 99.9 0
NVHT n20 2462 Ant2 99.9 0
NVHT n40 2422 Ant2 99.91 0
NVHT n40 2437 Ant2 99.93 0
NVHT n40 2452 Ant2 99.9 0




Duty Cycle NVNT ax20 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz o Avg Type: Log-Pwr
PNO: Fast ~#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.41 dB Mkr1 80.34 ms

Ref 20.00 dBm 7.73 dBm)

Center 2.412000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status

Duty Cycle NVNT ax20 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
R

Center Freq 2.437000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Artten: 30 dB
Ref Offset 6.26 dB Mkr1 45.51 ms

Ref 20.00 dBm 13.52 dBm|

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

M [ status

Duty Cycle NVNT ax20 2462MHz Ant1

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB
Ref Offset 6.36 4B Mkr1 22.96 ms

Ref 20.00 dBm 7.54 dBm)

Center 2.462000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status




Duty Cycle NVNT ax40 2422MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.422000000 GHz ) ) : Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.38 dB
Ref 20.00 dBm

Center 2.422000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVNT ax40 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
R

Center Freq 2.437000000 GHz ) ) : Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
Ref 20.00 dBm

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

u [ status

Duty Cycle NVNT ax40 2452MHz Antl

[ Keysight Spectrum Analyzer - Swept SA o | o ]
07:15:18 PMMay 27, 2022

Center Freq 2.452000000 GHz Avg Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.32 dB Mkr1 210.0 ps
Ref 20.00 dBm 1.26 dBm

Center 2.452000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|




Duty Cycle NVNT b 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL A ENSE IN -
Center Freq 2.412000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.41 dB
Ref 20.00 dBm

Center 2.412000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status

Duty Cycle NVNT b 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
Ref 20.00 dBm

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Duty Cycle NVNT b 2462MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.35 dB
Ref 20.00 dBm

Center 2.462000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status




Duty Cycle NVNT g 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz ) ) : Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB
Mkr1 15.21 ms
Ref Offset 6.41 dB s
Ref 20.00 dBm 9.88 dBm)

’I

Center 2.412000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status

Duty Cycle NVNT g 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
R R

Center Freq 2.437000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 28.28 ms
Ref Offset 628 dB >
Ref 20.00 dBm 11.86 dBm|

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Duty Cycle NVNT g 2462MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.35 dB
Ref 20.00 dBm

Center 2.462000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status




Duty Cycle NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz o Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.41 dB
Ref 20.00 dBm

Center 2.412000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept 54 =
i £

- . . 4 10:46:59 AM May
Center Freq 2.437000000 GHz Avg Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
Ref 20.00 dBm

.1

Mkr1 11.49 ms
11.83 dBm|

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Duty Cycle NVNT n20 2462MHz Ant1

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB
Mkr1 67.67 ms

Ref Offset 6.35 dB
Ref 20.00 dBm 10.55 dBm|

Center 2.462000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status




Duty Cycle NVNT n40 2422MHz Ant1

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.422000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~+— 11ig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.38 dB
Ref 20.00 dBm

Center 2.422000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVNT n40 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
R

Center Freq 2.437000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 87.00 ms

Ref Offset 628 dB
Ref 20.00 dBm 7.57 dBm)

.1

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

u [ status

Duty Cycle NVNT n40 2452MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.452000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset .32 dB
Ref 20.00 dBm

Center 2.452000000 GHz Span 0 Hz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status




ANT2
Duty Cycle NVNT ax20 2412MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 84.05 ms
Ref Offset 6.41 dB >
Ref 20.00 dBm 4.92 dBm)

Center 2.412000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVNT ax20 2437MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.437000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB
Mkr1 22.18 ms
Ref Offset 628 dB s
Ref 20.00 dBm 12.01 dBm|

X

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVNT ax20 2462MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA o | o ]
R ENSE

Center Freq 2.462000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB
Mkr1 7.640 ms
Ref Offset 6.35 dB s
Ref 20.00 dBm 6.92 dBm)

"\

Center 2.462000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

TATUS




Duty Cycle NVNT ax40 2422MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.422000000 GHz ) ) : Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.38 dB
Ref 20.00 dBm

Center 2.422000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

s (pswms
Duty Cycle NVNT ax40 2437MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA
R

Center Freq 2.437000000 GHz ) ) : Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 51.94 ms
Ref Offset 628 dB >
Ref 20.00 dBm 7.31 dBm)

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

u [ status

Duty Cycle NVNT ax40 2452MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.452000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB
Mkr1 61.20 ms
Ref Offset 6.32 dB s
Ref 20.00 dBm 3.20 dBm)

Center 2.452000000 GHz Span 0 Hz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status




Duty Cycle NVHT b 2412MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 27.75 ms
Ref Offset 6.41 dB >
Ref 20.00 dBm 13.27 dBm|

RO A ml.; AL Y Mllﬂqlmr“rr L lﬂ*l L LLEL

Center 2.412000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVHT b 2437MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA
R

Center Freq 2.437000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 48.70 ms

Ref Offset 6.28 dB s

Ref 20.00 dBm 15.08 dBm|

T T T

Center 2.437000000 GHz
Res BW 1.0 MHz X Sweep 100.0 ms (10001 pts|

Duty Cycle NVHT b 2462MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.35 dB
Ref 20.00 dBm

.1
RRANSRAARRRRRRRRRA AR uﬂn _nTTuu AR AR SRR ARAR AR AR A A SRR

Center 2.462000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|




Duty Cycle NVHT g 2412MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

R

Center Freq 2.412000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.41 dB
Ref 20.00 dBm

Center 2.412000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVHT g 2437MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA
R R

Center Freq 2.437000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
Ref 20.00 dBm

A RO o

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

G [ status

Duty Cycle NVHT g 2462MHz Ant2

[ Keysight Spectrum Analyzer - Swept A
Center Freq 2.462000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~+— 11ig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.35 dB
Ref 20.00 dBm

Center 2.462000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|




Duty Cycle NVHT n20 2412MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.412000000 GHz o Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 86.21 ms
Ref Offset 6.41 dB >
Ref 20.00 dBm 10.40 dBm|

.1

Center 2.412000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status

Duty Cycle NVHT n20 2437MHz Ant2

[ Keysight Spectrum Analyzer - Swept 54 =
i 5 09:38:36 AM May

Center Freq 2.437000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
Ref 20.00 dBm

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Duty Cycle NVHT n20 2462MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.462000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.35 dB
Ref 20.00 dBm

Center 2.462000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status




Duty Cycle NVHT n40 2422MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.422000000 GHz ) ) ) Avg Type: Log-Pwr
PNO: Fast ~+— 11ig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.38 dB
Ref 20.00 dBm

Center 2.422000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

s pwms
Duty Cycle NVHT n40 2437MHz Ant2

[ Keysight Spectrum Analyzer - Swept 54 =
R ENce

" R i 09:58:58 AM May
Center Freq 2.437000000 GHz . Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Artten: 30 dB

Mkr1 81.54 ms
Ref Offset 628 dB >
Ref 20.00 dBm 7.64 dBm)

’1

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

u [ status

Duty Cycle NVHT n40 2452MHz Ant2

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.452000000 GHz ) ) : Avg Type: Log-Pwr
PNO: Fast ~+— 11ig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 71.27 ms
Ref Offset 6.32 dB >
Ref 20.00 dBm 6.24 dBm)

Center 2.452000000 GHz Span 0 Hz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

[ status




Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)

NVNT ax20 2412 Antl 18.18 0.14 18.32 30 Pass
NVNT ax20 2437 Antl 18.48 0.13 18.61 30 Pass
NVNT ax20 2462 Antl 18.29 0.14 18.43 30 Pass
NVNT ax40 2422 Antl 18.24 0.27 18.51 30 Pass
NVNT ax40 2437 Antl 17.81 0.26 18.07 30 Pass
NVNT ax40 2452 Antl 17.81 0.27 18.08 30 Pass
NVNT b 2412 Antl 18.14 0 18.14 30 Pass
NVNT b 2437 Antl 17.97 0 17.97 30 Pass
NVNT b 2462 Antl 17.99 0 17.99 30 Pass
NVNT g 2412 Antl 18.10 0 18.10 30 Pass
NVNT o] 2437 Antl 18.17 0 18.17 30 Pass
NVNT o] 2462 Antl 17.96 0 17.96 30 Pass
NVNT n20 2412 Antl 17.64 0 17.64 30 Pass
NVNT n20 2437 Antl 17.56 0 17.56 30 Pass
NVNT n20 2462 Antl 17.52 0 17.52 30 Pass
NVNT n40 2422 Antl 17.11 0 17.11 30 Pass
NVNT n40 2437 Antl 17.06 0 17.06 30 Pass
NVNT n40 2452 Antl 17.07 0 17.07 30 Pass

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict

(MHz) (dBm) (dB) (dBm) (dBm)

NVNT ax20 2412 Ant2 18.06 0.14 18.20 30 Pass
NVNT ax20 2437 Ant2 18.00 0.13 18.13 30 Pass
NVNT ax20 2462 Ant2 17.92 0.14 18.06 30 Pass
NVNT ax40 2422 Ant2 18.12 0.27 18.39 30 Pass
NVNT ax40 2437 Ant2 18.22 0.26 18.48 30 Pass
NVNT ax40 2452 Ant2 18.51 0.27 18.78 30 Pass
NVNT b 2412 Ant2 17.98 0 17.98 30 Pass
NVNT b 2437 Ant2 18.19 0 18.19 30 Pass
NVNT b 2462 Ant2 18.08 0 18.08 30 Pass
NVNT g 2412 Ant2 18.15 1.43 19.58 30 Pass
NVNT g 2437 Ant2 18.12 1.46 19.58 30 Pass
NVNT g 2462 Ant2 17.94 1.45 19.39 30 Pass
NVNT n20 2412 Ant2 17.68 0 17.68 30 Pass
NVNT n20 2437 Ant2 17.63 0 17.63 30 Pass
NVNT n20 2462 Ant2 17.65 0 17.65 30 Pass
NVNT n40 2422 Ant2 17.03 0 17.03 30 Pass
NVNT n40 2437 Ant2 17.11 0 17.11 30 Pass
NVNT n40 2452 Ant2 17.12 0 17.12 30 Pass

For MIMO Mode

Mode | Frequency (MHz) | Antenna | Total Power (dBm) | Limit (dBm) | Verdict

ax20 2412 Antl1+2 21.27 30 Pass

ax20 2437 Antl+2 21.39 30 Pass

ax20 2462 Antl1+2 21.26 30 Pass

ax40 2422 Antl1+2 21.46 30 Pass

ax40 2437 Antl1+2 21.29 30 Pass

ax40 2452 Antl1+2 21.45 30 Pass

n20 2412 Antl1+2 20.67 30 Pass

n20 2437 Antl1+2 20.61 30 Pass

n20 2462 Antl1+2 20.60 30 Pass

n40 2422 Antl+2 20.08 30 Pass

n40 2437 Antl1+2 20.10 30 Pass

n40 2452 Antl1+2 20.11 30 Pass




Power NVNT ax20 2412MHz Antl

[ Keysigh Spectnm Analyzer - Channe Pawer )
7 NSEIN T 07:02:52 PMMay 27,2022
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.41 dB
Ref 26.41 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.18 dBm /20 MHz 4.83 dBm /Hz

u Tgsmatus

Power NVNT ax20 2437MHz Antl

— Keysight Spectrum Analyzer - Channel Power o || 6w
R 0R A SEIN ALIGN A& 07:03:18 P May 27,2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
s Trig: FreeRun Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26.28 dBm

#VBW 3 MHz
Channel Power Power Spectral Density

18.48 dBm /20 -54.53 dBm /Hz

Power NVNT ax20 2462MHz Antl

e Keysight Spectrum Analyzer - Channel Power = =P
i " ENSE:IN ALIGN A 07:08:58 PHM
Center Freq: 2.462000000 GHz Radio Std: None
s Trig: Free Run Avg]Hold: 100100
#AFGainsLow #Atten: 30 dB Radio Device: BTS

Center Freq 2.462000000 GHz

Ref Offset 6.35 dB
Ref 26.35 dBm

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.29 dBm /20 MHz -59.72 dBm /Hz




Power NVNT ax40 2422MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.422000000 GHz
s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

Center Freq 2.422000000 GHz

Ref Offset 6.38 dB
Ref 26,38 dBm

Center 2422 GHz
#Res BW 1 MHz

#VBW 3 MHz
Channel Power

18.24 dBm /40 MHz

Power Spectral Density

-57.78 dBm /Hz

Tgsmatus

Avg|Hold: 100/100

=
07:02:24 PMMay 27,2022
Radio Std: None

Radio Device: BTS

Power NVNT ax40 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
R R

Center Freq: 2.437000000 GHz
s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

Center Freq 2.437000000 GHz

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

17.81 dBm /40 MHz

Power Spectral Density

-58.21 dBm /Hz

Avg|Hold: 100/100

07:14:30 PMMay 27, 2022
Radio Std: None

Radio Device: BTS

Power NVNT ax40 2452MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.452000000 GHz
s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

Center Freq 2.452000000 GHz

Ref Offset 6.32 dB
Ref 26,32 dBm

Center 2.452 GHz
#Res BW 1 MHz

#VBW 3 MHz
Channel Power

17.81 dBm /40 MHz

Power Spectral Density

-58.21 dBm /Hz

Tgsmatus

Avg|Hold: 100/100

=
07:15:03 PMMay 27,2022
Radio Std: None

Radio Device: BTS




Power NVNT b 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer o o e
7 NSEIN T 05:30:07 PMMay 07, 2022
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.41 dB
Ref 26.41 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

18.14 dBm /20 MHz -54.87 dBm /Hz

Tgsmatus

Power NVNT b 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer o o e
3 E NSEIN T 05:30:26 PMMay 07, 2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.97 dBm /20 MHz .04 dBm /Hz

Power NVNT b 2462MHz Antl

[ Keysigh Spectnm Analyzer - Channe Pawer )
[ NSEIN T 05:32:04 PMMay 07, 2022
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
Ref 26,35 dBm

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.99 dBm /20 MHz -55.03 dBm /Hz

Tgsmatus




Power NVNT g 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer o o e
7 NSEIN T 05:33:46 PMMay 07, 2022
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.41 dB
Ref 26.41 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

18.10 dBm /20 MHz -54.91 dBm /Hz

Tgsmatus

Power NVNT g 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer o o e
3 E NSEIN T 05:34:36 PMMay 07, 2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.17 dBm /20 MHz -54.84 dBm /Hz

Power NVNT g 2462MHz Antl

[ Keysigh Spectnm Analyzer - Channe Pawer )
7 NSEIN T 05:35:08 PMMay 07, 2022
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
Ref 26,35 dBm

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.96 dBm /20 MHz -55.05 dBm /Hz

Tgsmatus




Power NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer o o e
7 NSEIN T 05:36:27 PMMay 07, 2022
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.41 dB
Ref 26.41 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

17.64 dBm /20 MHz -55.37 dBm /Hz

Tgsmatus

Power NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer o o e
3 E NSEIN T 05:37:13 PMMay 07, 2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.56 dBm /20 MHz -55.45 dBm /Hz

Power NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer o | o ]
[ 05:37:47 PMMay 07, 2022
Radio Std: None

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz
—»—  Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
Ref 26,35 dBm

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.52 dBm /20 MHz -55.49 dBm /Hz

Tgsmatus




Power NVNT n40 2422MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.422000000 GHz
s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

Center Freq 2.422000000 GHz

Ref Offset 6.38 dB
Ref 26,38 dBm

Center 2422 GHz
#Res BW 1 MHz

#VBW 3 MHz
Channel Power

17.11 dBm /40 MHz

Power Spectral Density

-58.91 dBm /Hz

Tgsmatus

Avg|Hold: 100/100

=
05:38:28 PMMay 07, 2022
Radio Std: None

Radio Device: BTS

Power NVNT n40 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
R R

Center Freq: 2.437000000 GHz
s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

Center Freq 2.437000000 GHz

Ref Offset 6.28 dB
Ref 26,28 dBm

At

| E——

ICenter 2437 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

17.06 dBm /40 MHz

Power Spectral Density

-58.96 dBm /Hz

Avg|Hold: 100/100

05:3%:13 PMMay 07, 2022
Radio Std: None

Radio Device: BTS

Power NVNT n40 2452MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.452000000 GHz
s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

Center Freq 2.452000000 GHz

Ref Offset 6.32 dB
Ref 26,32 dBm

Center 2.452 GHz
#Res BW 1 MHz

#VBW 3 MHz
Channel Power

17.07 dBm /40 MHz

Power Spectral Density

-58.95 dBm /Hz

Tgsmatus

Avg|Hold: 100/100

=
05:39:48 PMMay 07,2022
Radio Std: None

Radio Device: BTS




ANT2
Power NVNT ax20 2412MHz Ant2

[ Keysigh Spectnm Analyzer - Channe Pawer )
= NSE:IN i 07:27:17 PMMay 27, 2022
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.41 dB
Ref 26.41 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

18.06 dBm /20 MHz -54.95 dBm /Hz

Tgsmatus

Power NVNT ax20 2437MHz Ant2

[ Keysigh Spectnm Analyzer - Channe Pawer )
[ NSE T T 07:27:44 PMMay 27,2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.00 dBm /20 MHz -55.01 dBm /Hz

Tgsmatus

Power NVNT ax20 2462MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer o o e
3 E NSEIN T 07:28:09 PMMay 27, 2022
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
Ref 26,35 dBm

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.92 dBm /20 MHz -55.09 dBm /Hz




Power NVNT ax40 2422MHz Ant2

[ Keysigh Spectnm Analyzer - Channe Pawer )
[ NSE T T 07:26:47 PMMay 27,2022
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.38 dB
Ref 26,38 dBm

Center 2422 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.12 dBm /40 MHz -57.90 dBm /Hz

Tgsmatus

Power NVNT ax40 2437MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer o o e
3 E NSEIN T 07:26:19 PMMay 27,2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.22 dBm /40 MHz 80 dBm /Hz

Power NVNT ax40 2452MHz Ant2

[ Keysigh Spectnm Analyzer - Channe Pawer )
[ NSEIN T 07:26:01 PMMay 27,2022
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.32 dB
Ref 26,32 dBm

Center 2.452 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.51 dBm /40 MHz -57.51 dBm /Hz

Tgsmatus




Power NVNT b 2412MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer o o e
7 NSE T T 05:42:10 PMMay 07, 2022
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.41 dB
Ref 26.41 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

17.98 dBm /20 MHz -55.03 dBm /Hz

Tgsmatus

Power NVNT b 2437MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer o o e
3 E NSEIN T 05:42:22 PMMay 07, 2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.19 dBm /20 MHz -54.82 dBm /Hz

Power NVNT b 2462MHz Ant2

[ Keysigh Spectnm Analyzer - Channe Pawer )
[ NSE T T 05:42:37 PMMay 07, 2022
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
Ref 26,35 dBm

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.08 dBm /20 MHz -54.93 dBm /Hz

Tgsmatus




Power NVNT g 2412MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer o o e
7 NSE T T 05:42:52 PMMay 07, 2022
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.41 dB
Ref 26.41 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

18.15 dBm /20 MHz -54.86 dBm /Hz

Tgsmatus

Power NVNT g 2437MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer o o e
3 E NSEIN T 05:43:08 PMMay 07, 2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

18.12 dBm /20 MHz -54.89 dBm /Hz

Power NVNT g 2462MHz Ant2

[ Keysigh Spectnm Analyzer - Channe Pawer )
7 NSE T T 05:43:24 PMMay 07, 2022
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
Ref 26,35 dBm

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.94 dBm /20 MHz -55.07 dBm /Hz

Tgsmatus




Power NVNT n20 2412MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.412000000 GHz
s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

Center Freq 2.412000000 GHz

Ref Offset6.41 dB
Ref 26.41 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power

17.68 dBm /20 MHz

Power Spectral Density

-55.33 dBm /Hz

Tgsmatus

Avg|Hold: 100/100

o | o ]
05:44:13 PMMay 07, 2022
Radio Std: None

Radio Device: BTS

Power NVNT n20 2437MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer
R R

Center Freq: 2.437000000 GHz
s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

Center Freq 2.437000000 GHz

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz

#Res BW 1 MHz #VBW 3 MHz

Channel Power

17.63 dBm /20 MHz

Power Spectral Density

-55.38 dBm /Hz

Avg|Hold: 100/100

05:44:26 PMMay 07, 2022
Radio Std: None

Radio Device: BTS

Power NVNT n20 2462MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.462000000 GHz
s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

Center Freq 2.462000000 GHz

Ref Offset 6.356 dB
Ref 26,35 dBm

| ———

Center 2.462 GHz
#Res BW 1 MHz

#VBW 3 MHz
Channel Power

17.65 dBm /20 MHz

Power Spectral Density

-55.37 dBm /Hz

Tgsmatus

Avg|Hold: 100/100

o | o ]
05:44:39 PMMay 07, 2022
Radio Std: None

Radio Device: BTS




Power NVNT n40 2422MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer o o e
7 NSE T T 05:44:56 PMMay 07, 2022
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.38 dB
Ref 26,38 dBm

Center 2422 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.03 dBm /40 MHz -58.99 dBm /Hz

Tgsmatus

Power NVNT n40 2437MHz Ant2

[ Keysight Spectrum Analyzer - Channel Pawer o o e
3 E NSEIN T 05:45:09 PMMay 07, 2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26,28 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.11 dBm /40 MHz -58.91 dBm /Hz

Power NVNT n40 2452MHz Ant2

[ Keysigh Spectnm Analyzer - Channe Pawer )
7 NSE T T 05:45:23 PMMay 07, 2022
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.32 dB
Ref 26,32 dBm

Center 2.452 GHz
# #VBW 3 MHz

Channel Power Power Spectral Density

17.12 dBm /40 MHz -58.91 dBm /Hz

Tgsmatus




-6dB Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | -6 dB Bandwidth (MHz) | Limit -6 dB Bandwidth (MHz) | Verdict
NVNT ax20 2412 Antl 16.68 0.5 Pass
NVNT ax20 2437 Antl 16.63 0.5 Pass
NVNT ax20 2462 Antl 17.27 0.5 Pass
NVNT ax40 2422 Antl 35.65 0.5 Pass
NVNT ax40 2437 Antl 35.04 0.5 Pass
NVNT ax40 2452 Antl 35.41 0.5 Pass
NVNT b 2412 Antl 7.61 0.5 Pass
NVNT b 2437 Antl 8.02 0.5 Pass
NVNT b 2462 Antl 8.06 0.5 Pass
NVNT o] 2412 Antl 17.67 0.5 Pass
NVNT g 2437 Antl 17.55 0.5 Pass
NVNT o] 2462 Antl 17.62 0.5 Pass
NVNT n20 2412 Antl 17.74 0.5 Pass
NVNT n20 2437 Antl 17.64 0.5 Pass
NVNT n20 2462 Antl 17.69 0.5 Pass
NVNT n40 2422 Antl 36.31 0.5 Pass
NVNT n40 2437 Antl 36.32 0.5 Pass
NVNT n40 2452 Antl 36.38 0.5 Pass

Condition | Mode | Frequency (MHz) | Antenna | -6 dB Bandwidth (MHz) | Limit -6 dB Bandwidth (MHz) | Verdict

NVNT ax20 2412 Ant2 16.32 0.5 Pass
NVNT ax20 2437 Ant2 16.11 0.5 Pass
NVNT ax20 2462 Ant2 17.55 0.5 Pass
NVNT ax40 2422 Ant2 35.69 0.5 Pass
NVNT ax40 2437 Ant2 35.09 0.5 Pass
NVNT ax40 2452 Ant2 35.65 0.5 Pass
NVHT b 2412 Ant2 8.00 0.5 Pass
NVHT b 2437 Ant2 7.22 0.5 Pass
NVHT b 2462 Ant2 7.21 0.5 Pass
NVHT g 2412 Ant2 16.47 0.5 Pass
NVHT g 2437 Ant2 16.41 0.5 Pass
NVHT g 2462 Ant2 16.47 0.5 Pass
NVHT g 2412 Ant2 17.66 0.5 Pass
NVHT g 2437 Ant2 17.55 0.5 Pass
NVHT g 2462 Ant2 17.58 0.5 Pass
NVHT n40 2422 Ant2 36.33 0.5 Pass
NVHT n40 2437 Ant2 35.66 0.5 Pass

NVHT n40 2452 Ant2 36.41 0.5 Pass




-6dB Bandwidth NVNT ax20 2412MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset6.41 dB
Ref 26.41 dBm

‘Res BW 100 kHz

Occupied Bandwidth
17.649 MHz
-59.416 kHz
16.68 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power 19.5 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Tgsmatus

Avg|Hold: 100/100

Mkr3 2.420278 GHz

e W,W,.Jl...h\\af.w_-,».,,..l.w.kL.,’ |
W

o | o ]
06:48:56 PMMay 27, 2022
Radio Std: None

Radio Device: BTS

-3.9083 dBm

3

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT ax20 2437MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW
R

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 6.28 dB
Ref 26,28 dBm

e
M-‘;,IM“ "l"lt\l“')""“h

ICenter 2437 GHz
‘Res BW 100 kHz

Occupied Bandwidth

17.524 MHz
2.416 kHz
16.63 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz
Avg|Hold: 100/100

], TSV R

Trig: Free Run
#Atten: 30 dB

PPN TP

#VBW 300 kHz

Total Power 242 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

07:05:52 PMMay 27, 2022
Radio Std: None

Radio Device: BTS

Mkr3 2.445316 GHz,
0.92280 dBm

g,
‘“Jn‘,l.w\',w i

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT ax20 2462MHz Ant1l

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq 2.462000000 GHz

#IFGain:Low

Ref Offset 6.356 dB
Ref 26,35 dBm

s
Il

Center 2.462 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.644 MHz
-22.531 kHz
17.27 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.462000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power 19.2 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Tgsmatus

o | o ]
07:09:14 PMMay 27, 2022
Radio Std: None
Radio Device: BTS

Mkr3 2.47061 GHz
-4.7818 dBm

Sweep 3.333 ms|




-6dB Bandwidth NVNT ax40 2422MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq 2.422000000 GHz

#IFGain:Low

Ref Offset 6.38 dB
Ref 26,38 dBm

JIFW’\I\"-*L*\‘»M.-..-;.-.’

b,
}"AW\MW’ p

Center 2422 GHz
‘Res BW 100 kHz

Occupied Bandwidth

36.270 MHz
25.122 kHz
35.65 MHz

Transmit Freq Error
x dB Bandwidth

G Tgsmatus

o e
ENSEIN ] 06:57:08 PMMay 27, 2022
Center Freq: 2.422000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.43985 GHz
-1.6684 dBm

T

L d

#VBW 300 kHz Sweep 6 ms

Total Power 21.3 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

-6dB Bandwidth NVNT ax40 2437MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW
R

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 6.28 dB
Ref 26,28 dBm

e
il ates

ICenter 2437 GHz
‘Res BW 100 kHz

Occupied Bandwidth

35.837 MHz
47.210 kHz
35.04 MHz

Transmit Freq Error
x dB Bandwidth

S O T
I

G Tgsmatus

ENSE I ] 07:11:54 PMMay 27, 2022

Center Freq: 2.437000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.454567 GHz
-7.1231 dBm

[ el

Span 60 MHz|

#VBW 300 kHz Sweep 6 ms

Total Power 21.0 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

-6dB Bandwidth NVNT ax40 2452MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq 2.452000000 GHz

#IFGain:Low

Ref Offset 6.32 dB
Ref 26,32 dBm

.

wﬂ.“Mﬁ\WM

Center 2452 GHz
‘Res BW 100 kHz

Occupied Bandwidth
36.149 MHz
-61.805 kHz
35.41 MHz

Transmit Freq Error
x dB Bandwidth

o e
ENSEIN ] 07:15:28 PMMay 27,2022
Center Freq: 2.452000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.469643 GHz
-8.2235 dBm

#VBW 300 kHz Sweep 6 ms

Total Power 18.7 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB




